
                                          

 

 

 

 

 



 1

PART LIST                                                       

Part # Description Quantity 
1 Computer B31892SOB program version 1 

2 Upper handlebar 1 

3 Screw 4 

4 End cap 2 

5 Upper handlebar foam 2 

6L Upper handlebar left 1 

6R Upper handlebar right 1 

7L Plastic cover left 1 

7R Plastic cover right 1 

8 Screw 11 

9 Bushing 6 

10 Waved washer 2 

11 Allen bolt 4 

12 Spring washer 16 

13 Flat washer 2 

14 Self-tapping screw 1 

15L Plastic cover left 1 

15R Plastic cover right 1 

16 T shape knob 1 

17 Tube spacer 1 

18L Lower plastic cover front 2 

18R Lower plastic cover back 2 

19 Tube spacer 2 

20 Flat washer 2 

21 Nylon nut 2 

22 Handlebar post 1 

23 Control board 1 

24 Flywheel 1 

25 Self-tapping screw 8 

26 End cap 2 

27 Bushing 4 

28 Allen bolt 2 

29L Plastic cover left 2 



 2

29R Plastic cover right 2 

30 Screw 8 

31L Footplate bar left 1 

31R Footplate bar right 1 

32 Spring washer 6 

33 Carriage bolt 4 

34L Footplate left 1 

34R Footplate right 1 

35 End cap 2 

36 Flat washer 2 

37 C shape washer 2 

38 Bearing 2 

39 Flat washer 4 

40 knob 4 

41 Crank end cap 2 

42L Chain cover left 1 

42R Chain cover right 1 

43 Screw 14 

44 Nylon nut 2 

45 Connection lever 2 

46 Round cover 2 

47 Crank  2 

48L Rear end cap left 1 

48R Rear end cap right 1 

49 Rear stabilizer 1 

50 C shape washer 1 

51 Flat washer 2 

52 Allen bolt 2 

53 DC cable 300mm 1 

54 Bearing 2 

55 Flat washer 2 

56 Curved washer 1 

57 Pedal axle 1 

58 Flat washer 2 

59 Screw 2 

60 Belt wheel 1 



 3

61 Screw 4 

62 Belt 1 

63 Screw 8 

64 Flat washer 8 

69 Idler wheel  1 

70 Curved washer 1 

71 Screw 2 

72 Front stabilizer 1 

73 Flat washer 5 

74 Waved washer 8 

75 Allen bolt 13 

76 Upper computer cable 1 

77 Front plastic cover 1 

78L Front end cap left 1 set 

78R Front end cap right 1 set 
79 Rotation rod 1 
80 Hand pulse cable 1 
81 Fixed handlebar 1 
82 Hand pulse pads 2 set 
83 Screw 2 
84 Fixed handlebar foam 2 
85 End cap 2 
86 Lower handlebar  2 
88 Allen key wrench 2 
89 Combined wrench 1 
90 Adaptor for program version 1 
93 Main frame 1 

94 Tension cable 1 

95 Nylon nut M6 2 

96 Bolt M6×80mm 1 

97 Spring 1 

98 Flywheel axle 1 

99 Sensor cable 1 

100 Nut M6 1 

101 Flat washer  1 

102 Plastic washer 1 



 4

103 Magnet holder 1 

104 Motor 1 

105 Screw M6×12mm 1 

106 Flat washer 1 

107 Idler wheel axle 1 

108 Flat washer 1 

109 Bearing 6300RS 1 

110 Flywheel  1 

111 Flywheel axle 1 

112 Nut 2 

113 Nut 2 

114 Chain adjustable set 2 

115 Bearing 6000RS 1 

116 C shape washer 2 

 

 

 

 

 

 

 

 

 

 


